
S 	 1 	
. 

ORDINANCE NO. 591 

AN ORDINANCE AMENDING CITY OF WILSONVILLE WASTEWATER 
FACILITY PLAN. 

WHEREAS, the City currently has a Wastewater Facility Plan that was adopted by 

Ordinance No. 571 on August 30, 2004; and 

WHEREAS, ORS 197.175 requires cities to prepare, adopt, and implement 

Comprehensive Plans consistent with statewide planning goals adopted by the Land 

Conservation and Development Commission; and 

WHEREAS, ORS 197.712 (2)e requires cities to develop and adopt a public facilities 

plan for areas within an Urban Growth Boundary containing a population greater than 2,500 

persons and shall include rough cost estimates for projects needed to provide sewer, water, and 
[...]
recommended. This program tllows the City to provide the necessary improvements at the 
plant without creating an overly complex construction management program. 

• Phase 1— Immediate Needs. These improvements address the most urgent process 
deficiencies and should be undertaken as soon as possible in order to address process 
deficiencies at the plant. These immediate needs include: 

o Increasing the headworks capacity and enclosing the headworks 

o Modifying primary sludge piping 

o Adding a lime silo and step feed enhancements for secondary treatment 

o Adding dewatering, and providing improved effluent filtration to ensure 
adequate solids removal in the dewatering centrate 

• Phase 2 - Near-Term Needs. Near-term needs are improvements that address additional 
process deficiencies to reach an average dry weather capacity of 4 mgd influent flow, 8,700 
lb/day influent BOlD, and 8,600 lb/day influent TSS. These improvements are needed by 
2010, and indude improvements to all plant processes that were not addressed in Phase 1. 

• Phase 2— Long-term Needs. Long-term needs are improvements required to meet an 
average dry weather capacity of 7 mgd influent flow and 14,900 lb/day influent BOD and 

ExecutWe Summary ' 	Wastewater FacLjlI)n Amendment 	WilsonvilleWasewaterFacilityPlan' 
October2004 	 ' 	6/2/05 	 Page ES-I 

Page 33 



TSS. Depending on whether ultimate flow and loading is doser to the high or low 
projection, this phase of expansion should be operational by 2020 - 2030. 

• Additional Biosolids Processing Improvements. Due to the loss of approved sites to 
land apply biosolids during the winter, additional investigations were conducted after 
completion of the Draft Facility Plan. A technical memorandum was prepared to evaluate 
requirements associated with three potential changes in the City's biosolidsmanagetnent 
program: contracting biosolids hauling and land application to a private vendor, purchasing 
property for offsite biosolids storage and land application, and providing onsite biosolids 
drying using a belt dryer system (BDS) (see Appendix l). This analysis recommended that 
the City nithuately provide onsite drying to produce a Class A product and significantly 
reduce the volume of solids that must be stored during the winter. These improvements 
substantially increase the long-term reliability of the City's biosolids management program. 

Planning Projections 
Future flow and wasteload projections are a function of anticipated growth characteristics in 
Wilsonville's service area. These characteristics will drive future treatment plant needs. 

Wastewater Flow Projections 

Projecting future flows requires analysis of both the increase in baseline sanitary flow and the 
increase in peak flow. 

Baseline Sanitary Flow 

Baselihe sanitary flow (average dry weather flow - ADWF) is that portion of the treatment plant 
mfluent flow produced by residential occupants, businesses and industries in the service area 
Baseline sanitary flow is a function of two factors: 

• Projected residential, commercial, and industrial growth, and 

• The volume of wastewater produced by various customer classes (residential, commercial, 
industrial, etc.) 

Two sets of projections were developed to guide facility planning. High flow projections were 
based on the City's 2001 Comprehensive Plan, augmented with information from the City regarding 
specific developments. Unit flow factors from the recent Collection System Master Plan were used 
to assess influent flows to the treatment plant. Because these estimates were developed for 
collection system planning, they reflect conservative assumptions. A low flow projection was 
also developed based on unit flow factors closer to current values. 

These two sets of projections are shown in Figure ES-i. Flows are projected to increase from 
the current average dry weather flow of 2 mgd to between.4.4mgd and 7 mgd at ultimate 
buildout in year 2035. 

/ 

October2004 	 Wastewater 	Plan Amendment 
Wilsonvifle WastmmteFaliLy Plan Execulive Summary 

6/2/05 	
Page ES-2 

Page 34 



. 	 S 

: 

2000 	2005 	2010 	2015 	2020 	2025 	2030 	2035 

Year 

Figure ES-I. Projected Average Dry Weather Flow 

Alternatives and site plans were developed based on the high projections to ensure that the plant 
could accommodate the infrastructure required to treat the high flows. Near-term 
implementation was based on the low flow projections. 

PeakFlow 

Many components of the wastewater treatment plant are designed to treat flows and loads 
greater than those seen under average dry weather conditions. Flow pea1ing factors (ratio of a 
given flow to the average dry weather flow for the corresponding year) were evaluated by 
examining historical data, using a statistical procedure developed by the Oregon Department of 
Environmental Quality (DEQ), and by examining inflow and infiltration (lIT) based on the total 
service area. 

Future peaking factors were calculated as the average of the historical peaking factors (which 
were very dose to the values calculated using the DEQ methodology) and the area-based 
peaking factors. Peaking, factors and future flow projections ate shown in Tables ES-I and 2. 

Table ES-I. High Flow Projections for the Wilsonville Wastewater Treatment Plant 

Peaking 
Factor 2000 2005 2010 2015 2020 2025 2030 2035 

)ry Weather 

Average Day 1.00 2.02 2.73 3.45 4.16 4.88 5.59 5.311 7.02 

Maximum Month 1.07 2.15. 2.91 1.68 4.44 5.20 P.96 5.72 1.48 

MaximumWeek 1.13 2.29 3.09 3.90 4.71 5.52 6.33 7.14 1.94' 

Maximum Day 1.32 2.67 361 4.56 5.50 3.45 7.39 8.34 9.28 

Vet Weather 

Average Day 1.20 L42 3.27 .13 .98 .84 1.69 .55 1.40 

Maximum Month .38 79 3.78 .77 .76 .74 7.73 .72 1.71 

Maximum Week .63 3.30 L47 .63 L80 .97 1.13 10,30 11.47 

Maximum Day 1.98 1.00 1.41 .83 .24 .66 11.07 12.49 13.90 

Peak Hour .95 5.96 1.07 110.17 12.28 14.39 16.49 18.60 0.71 

Executive Summary 	 Wastewater FaciLiJ1 Amendment 	Wilsonvilte Wastewaler Facility Plan .  
October2004 	 6/2/05 	. 	 Page ES-3 

Page 35 



S 

Table E$-2. Low Flow Projections for the WIlsonville Wastewater Treatment Plant 

Peaking 
Factor 2000 2005 2010 2015 2020 2025 2030 2035 

)ry Weather 

Average Day 1.00 2.02 2.36 2.69 3.03 4.37 3.71 1.04 4.38 
Maximum Month 1.07 2.15 2.51 2.87 3.23 .59 3.95 4.31 4.67 
Maximum Week 1.13 2.29 2.67 3.04 3.43 3.81 4.20 	- 1.57 4.96 
Maximum Day 1.32 2.67 3.12 3.56 4.01 4.46 4.90 5.34 5.79 

Vet Weather - 

Average Day 1.20 42 .82 3.22 	. .63 4.03 44 t.83 5.24 
MaximumMonth 1.38 79 .26 3.72 19 .66 .13 .59 .06 
Maximum Week 1.63 30 

1.00 

.85 1.39 L95 .50 .06 .60 '.15 
MaxirnumDay 198 V.6 i33 	.1.00 .00
Peak 

67 .35 
Hour .95 96 '.94 1.94 94 10.94 11.92  

Wasteload Projections 

Future influent biochemical oxygen demand (BOD), total suspended solids (TSS), ammonia-
nitrogen, and phosphorus loadings were calculated using the following average concentrations 
based on recent influent characteristics': 

• BOD: 	248 mg/L 

• TSS: 	254 mg/L 

• NH3-N: 24 mg/L 

• Total P: 7.3 rng/L 

Although influent concentration data for ammonia-nitrogen and total phosphorus was linrited, 
the values recorded at Wilsonville are similar to textbook values for typical municipal 
wastewater. BOD 

I and TSS concentrations closely match those used in the previous Facility 
Plan. 

Wasteload peaking factors were evaluated using influent data from plant Daily Monitoring 
Reports (DMRs), and compared with peaking factors from other cities. Peaking factors based 
on Wilsonville's historical data are generally within the range of peaking factors experienced at 
other plants in the region. Therefore, peaking factors based on historical data were used for 
future planning. 	 .. 	 . 

Existing Facilities, 	,.. 

The Wilsonvilie facility was cónstrtjcted in the early 1970s as a Smith and Loveless package ...  
plant. The plant was upgraded through a series of expansions in the 1980s and 1990s. Today, 
Wilsonville's plant provides primary and secondary treatment, effluent sand filtration, ultraviolet 
(UV) disinfection, and aerobic digestion. Liquid biosolids are land-applied to various agricultural 
sites in the area for beneficial reuse. The overall performance of the treatment plant, as well as 

Data since 1998 was used in the Facility Plan evaluation. 	 ' 

ExecuUve 	
, 	 Wastewater 	PIan Amendment 	WUsonvilieWastewaterFacUity Plan 

6/2/05 	 ' 	. 	. . 	g 

Page 36 

3 
/ 



S 

the capacity and condition of key equipment and processes, was evaluated to determine the 
adequacy of the exisling facility to meet future needs. 

Capacity Evaluation 

The plant currently has a capacity to treat 7,500 lb/day of influent BOD and TSS (without 
nitrification), with a peak stated hydraulic capacity of 8 mgd. Actual hydraulic capacity is limited 
to 2.8 mgd on an average basis ingd (based on primary clarifier capacity) and 4 mgd on a peak 
basis (based on influent screening capacity). A steady-state mass balance model was developed. 
for major process units. Average and maxirnummonth flows were modeled during wetand dry 
seasons. Table ES-3 shows the current capacity of the major unit processes. 

Table ES-3. Estimated Current process Capacity for Unit Processes, mgd 

Unit Process Design Basis Firm Capacity fotal Capacity omments 

Based on operating experience with line drum screen. Baclwp bar 
Headworks Peak Hour Flow 4 nigd I mgd screen is capable of passing 8 rngd but cannot be used for normal 

luty service due to impacts on solids processing and disposal. 

lased on conventional design criteria of 1,000 gpdlsI under 
Primary Maximum Month Flow 2.8 mgd Marc Month; 28 mgd Max Month; 6.9 maximum month conditions and 2,500 gpdlsf under peak hour 
iariflcation1  Pe&Houi Flow 6.9 rngd Peak Hour mgd Peak Hour onditions; firm capacity based on one darifler in service, providing 

apacity for 500/6 of total design flow. 

ctivated Sludge fardmum Week 2.600 lb/day Primary 5,200 Iblday Primary Based on conventional design criteria of a maximum diurnal peak 
oxygen uptake rate of 50 mg/1Jhr, firm capacity based on one Oxygen Demand2  Effluent BOD Effluent BOD 
oration basin In service. 

Secondary Total Suspended Solids 
16,400 lb/day TSS 

(equivalent to 2,2 mgd, 
192,900 lb/day ISS 
(equivalent to 2.2 mgd, Based on conventional design criteria of 25 lbldaylsf solids loading 

lariflcation Loading 50% RAS, 3,500 mgJL 50% RAS, 3,500 (T19/L under maximum month conditions and 40 lb/day/sf under peak hour 

MLSS MLSS onditlons; frm capacity based on one clarifier in service. 

9ltraflon verage Day Flow 2.3 mgd Average Day 3.4 mgd Average Day Based on conventional design criteria of 2 gpmlsf under average 

Pdak Hour Flow 1.6 mgd Peak Hour i.8 mgd Peak Hour day conditions and 4 gpmfsf under peak hour conditions; firm 
apacity based on two filters in service. 

UV Disinfection Peak Hour Flow 8 mgd 8 mgd Based on stated design criteria 

3ravity Belt Maximum Week 267 gpm (equivalent to 534 gpm (equivalent to Based on stated design criteria and 40 hour/week operation; firm 
Thickening Primary and WAS Flow 4.5 mgd MWWWF) 1,7 mgd MWWWF) capacity based on one GBT In service 

embic Maximum Month Solids 6500 gpd (equivalent 12,900 gpd (equivalent Based on conventional design criteria of 40-day detention time at a 

Digestion oading to 1.7 mgd MMWWF) to 3.4 mgd MMWWF) emperature of 20°C or greater under maximum month conditions; 
rm capacity based on one digester in service. 

Biosolids Maximum Month 1,400 gpd (equivalent 1.700 gpd (equivalent to Based on design criteria of 240 days' storage; firm capacity based 
Storage )igested Sludge Flow to0.4 rngd MMWW9 ).5 mgd MMWWF) on four tanks In service. 

total capacity based on operation of both primary dariflers, which is currently not possible due to limitations in primary sludge piping. 
Driven by primary effluent BOO 

A spreadsheet hydraulic model was also created to develop a hydraulic profile of the plant from 
the raw sewage influent through the outfall. A range of flows was evaluated to determine the 
flow at which process control of each unit process is impaired (i.e., submerging a weir or 
exceeding allowable submergence on a Parshall flume), and the flow at which basins, channels, 

Executive Summary 	 Wastewater FaciJIa Amendment 	Witsonville Wastewater Facility Plan 
October2004 	 6/2/05 	 Page ES-S 

Page 37 



or other structures are flooded. Table ES-3 shows the influent flows at which control elements 
are submerged and structures are overtopped at key process locations. 

It is important to understand that the "Maximum Process Flows" shown in Table ES4 are not 
operating flows, but theoretical maximum flows at which point key hydraulic elements are 
submerged. 

Table ES-4. Estimated Capacity of Hydraulic Elements, mgd 

Flow Control ElemenUStnicture Maximum Process Flow, mgd Maximum Overtopping Flow, mgd 

Fine screen 9.4 9.4 

Primary Claiiflers 16.1 17.2 

Aeration Basins 175 18.1 

Secondary Clarifiers 16.2 17.2 

Sand Alters 9.9 9.9 

UV Disinfection Channel 16.2 17.5 

Treatment Performance 

Since 1998, with the exception of one period of process upset in May andJune of 1998, the 
plant has not violated permit limits for carbonaceous BOD (CBOD) 2  or TSS. CBOD and TSS 
concentrations are often in the range of I to 3 trig!, and are typically below 5 mg/L Although 
the plant is not required to remove ammonia nitrogen (nitrify), effluent concentrations were 
consistently below 2 mg/L during the summer permit seasons of the years evaluated. Effluent 
total phosphorus is also low during the summer (under 5 mgIL). 

Although the plant did not exceed the monthly median permit limit for E.CoIi during the period 
examined, there have been several exceedences of the single sample permit limit of 406 CFUs 
per 100 mL. Plant staff feel that this is due to programming problems with the UV system and 
not the capacity or effectiveness of the jJSJ  system itself. 

Regulatory Review 
The Wilsonville facility discharges most of its effluent to the Willaniette River. Some of the 
treated effluent is also used for nonpotable process needs onsite. Liquid biosolids are applied to 
local agricultural land as a soil amendment. Regulatory requirements dictating the level of 
treatment provided at the plant are based on current regulations and current permit 
requirements, as well as anticipated future requirements. 

Water Quality Regulations and Requirements 

The Clean Water Act and the Endangered Species Act are the key pieces of federal legislation 
governing the water quality requirements for effluent discharged to the Willamette River. The 
City's NPDES permit, issued under the Clean Water Act, currently regulates the City's effluent 
CBOD, TSS, B. Co1i pH, copper, cadmium, temperature, and chlorine residual. With the 
possible exception of the metals, which City is attempting to have decreased or eliminated 
through a separate effort, these limits are anticipated to remain in effect. For CBOD and TSS, 

2 Plant influent is monitored for BOlD, however permit compliance is based on effluent cOncentration of CBOD, 
which is the carbonaceous component of BOD (excluding oxygen demand associated with ocidizing ammonia 
to nitrate) 

Plan Amendment 	
Wilsonvile Wastewater Facility Plan 

October2004 	 Wastewater Facility Executive Summary 
Page ES-6 

6/2/05 
Page 38 

,/ 



S 	 S 

which are mass-based limits, this means that effluent concentrations must decrease (and 
treatment performance therefore improve) as flows to the treatment plant increase. 

While DEQ has not indicated that future Wilsonville permits will include an ainmonia-nitrogen 
limit, other dischargers on the Willainette do have ammonia limits in their NPDES permits. 
Furthermore, changes in the characteristics of the influent sewage brought on by the change in 
potable water supply could mpact the City's ability to nitrify during the summer, possibly 
leading DEQ to conclude that Wilsonville has a "reasonable potential" to exceed toxicity 
standards for ammonia. Therefore, future facilities should be designed to allow for nitrification, 
and adequate space reserved to achieve a fully nitrifled effluent. There is no indication that a 
total nitrogen or phosphorus limit will be imposed in the future, however future improvements 
should not preclude implementation of denitrification and phosphorus removal. 

A Mixing Zone Study conducted in conjunction with this Facility Plan shows that the City does 
not currently cause a measurable increase in stream temperature when the ambient temperature 
in the river is over 68°F. A measurable increase is predicted under conditions when the River 
temperature is low, however this increase should not impair the biological integrity of threatened 
and endangered species (steelhead and chinook salmon). A temperature total maximum daily 
load (MDL) for the Middle Willainetté River is currently under development which could 
impact Wilsonv-ille's discharge. The alternatives analysis considers addition of an outfall diffuser 
to mitigate for temperature discharges from the wastewater treatment plant should this be 
required in the future. 

Table ES-5 summariaes the anticipated effluent concentrations for the Wilsonville facility at 
current (2001) flow rates, and at projected 2020 and ultimate build-out flow rates under the high 
flow projection.. If flow rates are lower than the high projection, effluent requirements will be: 
less stringent than in Table ES-S. 

Executive Summary 	 Wastewater FacL.]n Amendment 	Wilsonvilla WastewaterFacifity Plan 
October2004 	 6/2/05 	 PageES-7 

Page 39 



(a 

.4. 

9 

"I 

C) 

(p 

3 
(B 

3 
m 

Summer Permit Season (May I - October 31)  

Year 2001 Year 2020 Ultimate Build-out 

Monthly Weekly Daily Monthly Weekly Daily Monthly Weekly Daily 

CBOD5, mg/L2  10 15 NA 4.4 6.1 NA 3.0 4.2 NA 

TSSmg/L2  10 15 NA 4.4 6.1 NA 3.0 4.2 NA 

Total P. mg/I. - No Limit- - No Limit - No Limit 

NH3-N, nig/L ---- No Limit - -No Limit- No UmU 

E. Coli, #/100 mL 126 NA 406 126. NA 406 126 NA 406 

Chlorine Residual, mglL 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 

Dissolved Oxygen, mg/I. - No Limit - ----- No Limit -i--- - NO Umit 

PH 60 to 9.0 6.0 to 9.0 6.0 to 9.0 

Copper, mg/I. 0.013 NA 0,017 0.013 NA 0.017 0.013 NA 0.017 

Cadmium mglL 0.00042 NA 0.00065 0.00042 NA 0.00065 0.00042 NA 0.00065 

Other Requirements   85% removal of BOD5 and TSS 

Winter Permit Season (November 1 - April 31)  

Year 2001 Year 2020 Ultimate Build-out 

Monthly Weekly Daily Monthly Weekly Daily Monthly Weekly Daily 

CBODs, mg/L2  30 45 NA 10 13 NA 6.9 8.8 NA 

TSS, mg/I.2  30 45 NA 10 13 NA 6.9 8.8 NA 

Total P, mg/I. - No Limit- - No Umit - -Mo Limit 

NH3-N, mg/L ---- No Limit- - No Limit No Limit 

E. Ccli, #/100 mL 126 NA 406 126 NA 406 126 NA 406 

Chionne Residual, mg/I. 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 0.0 

Dissolved Oxygen, mg/i. - No Limit - - No Limit ---- No Limit - 

pH 6.0 to 9.0 6.0 to 9.0 6.0 to 9.0 

Copper, mg/I. 0.013 NA 0.017 0.013 NA 0.017 0.013 NA 0.017 

Cadmium, mg/L 0.00042 NA 0.00065 0.00042 NA 0.00065° 0.00042 NA 0.00065 

Other Requirements 85% removal of BODs and TSS 

. 

S 

Table ES-5. Projected Effluent Quallty Requirements 

Execuve Summary 

	 HR 	 Wilsonville Wastewater Facility Plan 
October2004 
	

Page ES-S 



Biosolids Regulations and Requirements 

Biosolids treatment and reuse is governed by 40 CFR part 503, which are broad-based 
regulations addressing general requirements, pollutant limits, management practices, operational: 
standards, monitoring frequency and record-keeping requirements, reporting practices, and 
pathogen and vector, attraction requirements for treatment and disposal of all municipal 
wastewater sludges. The pathogen and vector attraction reduction requirements directly impact 
the type and quality of treatment provided at the treatment plant. Wilsonille's aerobic digestets.. 
provide adequate detention time and volatile solids destruction to produce Class B biosolids. 

Class B biosolids require the City to follow site restrictions that have limited the number of land 
application sites available, particularly during the wet winter season. In the last few years, the 
number of acres permitted for biosolids application by the City has dwindled and constrained 
plant operations. There is some indication that DEQ may cease to approve winter application 
sites in the future. 

EPA and DEQ recognize a higher level of treatment that further reduces pathogen content, 
resulting in a product called Class A biosolids. Because of the additional treatment provided, 
land application of Class A biosolids is not subject to the same site restrictions as Class B land 
application. Treatment processes such as drying, composling, lime stabilization, thermophIlic 
aerobic digestion, and prepasteunzation are recognized to produce Class A biosolids. 

Reuse Regulations and Requirements 

Water quality requirements for reuse are defined in the Oregon Reuse Rules. DEQ classifies 
reclaimed water into four categories: Level I through Level PT. Level PT treatment requirements 
are the  most stringent, allowing reclaimed watet to be used on areas open to general public 
contact (except during, the irrigation cyde). Level PT treatment requires chemical coagulation, 
which is currendy not provided at the plant. Offsite reuse would also require maintaining a 
chlorine residual, which cannot currently be provided. 

Alternatives Analysis 
A wide range of alternatives was considered for expanding the Wilsonville facility to meet future 
capacity and effluent quality requirements. Alternatives were identified and developed through a 
staged process that included the following steps: 

• Develop evaluation criteria 

• Brainstorm alternatives 

• Screen alternatives 

• Detailed analysis of alternatives 

• Evaluation of alternatives. 

Table ES-6 below shows the alternatives and features identified during two brainstorming 
sessions with City staff. Those alternatives that are crossed out were eliminated during the initial 
screening because they were not feasible or compatible with the City's long-term goals. The 
remaining alternatives received detailed evaluation, and were compared with each other and 
rated based on evaluation criteria developed jointly with the City. 

Executive Summary 	 Wastewater FaciLjn Amendment 	WilsonvitieWastewater Facility Plan 
October2004 	 6/2/05 	 Page ES-9 

Pa9e41 



. 
	

S 

Table ES-6. Wllsonvllle Facility Alternatives. 

Process Area Alternatives Features 
Headworics • 	Additional 1 mm intemally4ed fine screens; no • 	Enclose headworks 

separate grit removal Add mechanized gates at the splitter box 

Address problem with gilt buildup prior to the fine 
screen 

Primary • 	Retrofit existing tanks to serve only asprimary • 	Address piping modifications required at primary 
Treatment datifiers; add new circular primary clarifiers darifier no. 2 

• 	Maintain existing darifiers In current • 	New danfiers will have stainless steel 
configuration and add new circular primary mechanisms 
darifiers 

• 	Add high rate sedimentation 

• 	No primary dariflors 

Secondary • 	Expand nitrifying.activated sludge • 	Examine step feed to increase basin capacity.  
Treatment • 	Membrane bioréactor (MBR) • 	Compartmentalize basins forimpioved 

• 	Biological aerated filter (BAF) redundancy 

• 	Sequencing batch reactor (SBR) • 	Address alkalinity drop in new drinking water 
source 

Address problems with anoxic manhole (air 
entrainment, scum recyding) 

• 	identify additional volume required for 
implementation of full biological nutrient removal 
(BNR) 

• 	Optimize selector size 

• 	Address operational issues: foam trap at entrance 
to basin, algae on secondary darifiers, need for 
level sensors 

Effluent • 	Improved sand filters • 	Investigate chemical addition requirements for 
Ftitration • 	Fuzzy filters 	reuse only reuse 

• 	Fuzzy filters - entire plant flow 

• 	Ballasted sedimentation (Actiflo®) 

_MBR • 	No filters (withoption)  

Disinfection • 	Medium pressure UV 

• 	Low pressure UV 

• 	Sodium hypochloiite/ bisulfite 

• 	Peracaetic acId 

Outfall • 	Add second outfall • 	Add diffuser to existing outfall 
• 	Provide detention for peak flows 

• 	Pump through existing outfall 

Thickening • 	Continue use of gravity belt thickeners 

Solids • 	Class B digestion and hauling to Eastern Oregon • 	Need to determine when anaerobic digestion 
Processing becomes more costeffecbve 

• 	Lime ctabilization • 	Need to investigate the potential markets for 

•Heat treatment Class B vs. Class A biosolids 
• 

• 	Pasteunzation  • 	Need to add level sensors to digesters 

• 	Autothermal thermophilic aerobic digestion • 	Need to add dewatering and dewatered cake 

(ATAD) storage 

• 	Drying 

• 	Class B dlgnctloMand application on poplar 

- 

-n  

• ExecutweSurnmary 	 Wastewater 	Plan Amendment 	WilsonvilleWastewater Facility Plan 

6/2/05 	 •!agS-10 

Page 42 



S 
	

. 

Alternatives were developed for two projected flow and loading conditions: an interim 
expansion to provide capacity for 4 mgdADwF (8,700th/day BOD and 8,600 lb/dayTSS) 
projected to occur in approximately year 2015, and.an ultimate expansion for build-out flows of 
7 mgd ADWF (14,900 lb/day BOD and TSS). The ultimate build-out case provided for along- 
term economic and non-econoniic comparison, and identified ultimate facility requirements and 
space needs. 

Reuse Program 

The City has initiated an effluent reuse program as documented in a plan submitted to DBQ in 
May 2000. In the Plan, the City outlined its plans to implement a two-phase reuse program to 
provide Level W reuse water for irrigation of Booties Ferry Park and Memorial Park, sewer jet 
rodding, and storm sewer catch basin cleaning. DEQ approval of the plan was conditional 
based on adding chemical coagulation and maintaining a 1 mg/L chlorine residual. These 
conditions have not been met, and therefore the program has not been implemented. 

In addition to providing a community benefit, the Facility Plan examined two other reasons that 
the City may choose to implement reuse: 

I. Reduce hydraulic loading to the outfall during the winter peak flow seasori 

2. Reduce contaminant loading to the river during the summer permit season 

Meeting these goals requires the City to divert 3 to 5 mgd of flow, respectively, to beneficial 
reuse demands at ultimate build-out This is equvalent to over 2,100 acres of turf irrigation 
required to divert 5 mgd of flow during the summer, or 3 mgd of industrial demand required to 
divert flow during the winter. 

Implementing a reuse program for irrigation of limited public facilities does not impact the level 
of treatment requited for discharge to the Willamette, and does not significantly affect the 
hydraulic capacity required at the plant Because the plant does not use chlorine, complying with 
DEQ requirements for a Level W reuse system requires constructing a chemical additional 
process solely to serve the reuse program. Therefore, the City has elected to not pursue Level - 
1V reuse at this time. 

Site Master.Planning 

In addition to providing adequate treatment for future needs, it is imperative that the treatment 
plant facilities fit on the existing plant site in a manner that optimizes plant operations and is 
acceptable to the surrounding community. Site layouts were evaluated based on the general site 
planning criteria described below: 

• Setback and Height Restrictions. Minimum setback distances are 30 ft at the front and 
rear and 10 ft on the sides as measured from the property lines, with ainaximuni structure 
height of 35 ft. 

• Significant Resource Overlay Zone and Bicycle Path. The southwest corner of the 
plant includes a Significant Resource Overlay Zone (SROZ), which is a designated natural 
resource area. Construction in this area would be difficult to permit, and should be avoided 
if at all possible. There is also a relatively new bike path located on the City's property in the 
southwest corner of, the plant. 

ExecutIve Summary 	 Wastewater FacJ 	' n Amendment 	WilsonflJe Wastewater Facitty Plan October2004 	 6/2/05 	 PageES-li 
Page 43 



. 	 . 

• Hydraulics. Energy efficiency is a priority for the City; site plans should allow the City to 
continue to rely on gravity flow through the plant to the extent possible. 

• Topography. Steep slopes exist on most of the plant's boundaries. These slopes may 
prohibit construction, or at a minimum make construction difficult and cosdy. 

• Geotechnical Issues. Groundwater at the plant site is high, and previous construction 
projects have required extensive dewatering. Large boulders have also been_encountered. in 
previous excavations, and previous geotechnical investigations revealed the presence of 
debris such as large pieces of concrete, reinforcing steel, and other debris. 

• Proximity to Existing Structures. Some of the proposed structures will be constructed 
• below grade and involve a significant amount Of excavation. Due to the small area available 

for construction, sheet piling and shoring will be required to protect existing structures. Of 
particular concern are dewatenng and the problem of driving sheet piling in areas known to 
contain large boulders. 

• Aesthetics. Portions of the treatment plant are visible to nearby residents and to traffic on 
nearby Interstate 5. Blending of the wastewater facilities into the surroundings will be an 
important consideration for future construction. 

• Potential Odor Impacts. Solids handling and processing facilities and the headworks will 
have the potential to generate the most odors at the plant. These facilities will be enclosed 
and foul air treated, however they should also be located away from residential houses to the 
extent possible. 

• Lighting Impacts. The off-site lighting impacts should be minimized. 

• Noise Impacts. Endosing noisy equipment in structures will minimize noise impacts. 

• Access and Operational Convenience. Access and parking for biosolids hauling trucks, 
vactor trucks, chemical delivery trucks, and maintenance vehicles is crucial for plant 
operations. Roads and access ways with adequate turning clearance must be provided 
through the plant. 

• Construction Phasing/Sequencing. Continued operation of existing treatment facilities 
during the construction of new facilities is required to meet the City's permit. 

Based on these and other process-specific criteria described in Chapter 6, two layouts were 
developed showing the recommended processes from the alternatives evaluation. While both of 
the alternatives meet the site planning criteria, Alternative 2, shown in figure ES-2, is the 
preferred alternative. This alternative has more favorable hydraulics and allows easier access for 
biosolids hauling trucks. Construction sequencing is also slightly simplified with Alternative 2. 

Recommended Plan 
The Recommended Plan identifies those improvements needed immediately to meet short-term 
capacity and process control needs, and also provides a long-term plaii for ultimate expansion of 
the plant. Figure ES-3 showsa simplified flow chart for the proposed liquid stream treatment, 
and Figure ES-4 shows a similar flow chart for solids treatment. Each of these figures is color 
coded to indicate when new or modified facilities must be implemented. , 

Execuve Summary 
' 	

• 	 Wastewater XaK?j'ftPlan Amendment 
October2004 6/2/05 	 • 	

, Page ES-12 

Page 44 



	

f- 	 I 

IT 
wf 

	

tiIIjl/ 	 ,\ 	\ 	\\ 	I• 

& 	

/ 

1 0. 

77,  

Pump 

01  

KEY COML 

IN 
41 

I 	

/ 

:PANsNTO4MCD  

PANSION TO 7 MCD  

Wastewater Facility Plan Amendment 	FIGURE ES-2 

	

SCALE: 1=50 	 OPOSED SITE PLANNING ALTERNATIVE 2 

[I 

. 



Filter Backwash 

Headworks Building 

Prima!)' 
Clarifiers 

Plant Influent 

Thickener recycle 

Centrate/filtrate recycle 	
Secondaiy 
Clarifiers 

0 Recycle 
Manhole Aeration Basins/MBRs 

Lime 

Aiwn 

. 

UV Disinfection 
Legend 	 Fuzzy 

Existing Facility 	 Filters® 

Expansion to 4 mgd 

• Expansion to 7 mgd 
Flow Meter 

, 	City. of Wilsonville 	 Liquid TreaUnent Schemafic at Buildout 
wILSoNvIL.L.ri 	Wastewater Treatment Facilities Plan Figure ES-3 

Exenive&ananIy 	 Wast 	 acuity Plan Amendment 
2004 	 6/2/05 

Page 46 

WbDnvffle Wastm1w FaaTdy Plan 
PageES-14 



Anaerobic Digesters 
	 Dewatering 

Gravity Belt 
Thickeners 

S.. Pasteurization 	Liquid Storage  
SecondarY 	I 	 (optional) 	 : 

Sludge 	
] 	

-1 

Polymer 	 Primary 
	

Polymer 	•.. 	 — 

	

Sludge 	 : 

Centrate/Filtrate to 	' 
Screenings 	Recycle Manhole 	Centrate/piltrate 
Washing and 	 Storage/Equalization  

Headworks compacting 
Building 	Units  

Legend 
 E Existing Facility 

	

Expansion to 4 mgd 	Screenings to Landfill 

	

N Expansion to 7 mgd 	 Land Application 	 Cake Storage 

City of Wilsonville 	 Solids Treatment Schematic at Buildout !t 	Wastewater Treatment Facilities Plan 	 iigure ES-4 

EJIIeSUneTey 	 WastIiFacllIty Plan Amendment 
October2OO4 	 612105 

Page 47 

WsaveWastewater Fad Plan 
Page ES45 

. 

. 



. 	 . 

The recommended plan also provides flexibility to incorporate future process changes. Space is 
allocated to add equipment to produce Class A biosolids, and the secondary treatment process 
can be operated to achieve biological phosphorus removal should these approaches prove •  
necessary or cost-effective. 

Additional Recommendations 	 - 
Subsequent to completion of the Draft Facility Plan, addlitional analysis of biosolids 
management options was conducted. This evaluation was prompted by the loss of approved 
sites to land apply biosolids during the winter. A technical memorandum was prepared to 
evaluate requirements associated with three potential changes in the City's biosolids management 
program contracting biosolids hauling and land application to a private vendor, purchasing 
property for offsite biosolids storage and land application, and providing onsite biosolids drying 
using a belt dryer system (BDS). This analysis: recommended that the City ultimately provide 
onsite drying to produce a Class A product and significantly reduce the volume of solids that 
must be stored during the winter. These improvements substantially increase the long-term 
reliability of the City's biosolids management program. 

Unit Process Needs 
The following sections describe recommended facilities for each unit process. 	 = 

Headwork 

The long-term recommendation for the headworks is to provide an endosed. structure for odor 
control, continuing the current practice of fine screening followed by screenings 
washing/compaction. Initially, a new influent flow split structure will need to be constructed to 
direct flow to either the existing screen or a new 10 mgd rotary drum screen. A redundant 
screenings washing and compaction unit will also be added. Ultimately, the existing bar screen 
will need to be replaced with a 10 mgd rotary drum screen, giving the plant three rotary drum 
screens. 

Primary Treatment 

Additional primary clarifier capacity is a critical need at the plant due to the lack of finn primary 
treatment capacity. Expansion of the primary treatment facilities will consist of demolishing the 
existing aerobic digesters and using the structures for primary clarification only. Retrofitting the 
two existing structures to serve as primary clarifier only will provide adequate capacity until at 
least 2020. Ultimately, a third primary dariflet will be constructed for ultimate build-out. 

Currently, only one primary clarifier is used due to limitations in primary sludge piping. 
Modifying the primary sludge piping to provide more flexibility will delay the need for 
retrofitting the primary clariflers. 

Secondaty Treatment 

Continuation of the current activated sludge technology will present challenges to site planning 
in the future. The recommended secondary treatment process involves converting a portion of 
the aeration basins to MBRs in order to minimize footprint and maintain flexibility for future 
implementation of denilnflcation or biological phosphorus removaL The initial expansion can 
be achieved by adding a third conventional activated sludge basin and third secondary clarifier. 

Executive Summary 	 Wastewater FacI)n Amendment 	WilsonvlfleWastewaterFadlity Plan 
October2004 	 6/2105 	 Page ES.16 

Page 48 



. 	 . 

Ultimately two of the activated sludge basins will be converted to MBR basins. One activated 
sludge basin and secondary clarifier will continue to operate in the conventional mode, and will 
be used to buffer peak flows to the MBR basins. 

Additional short-term improvements are needed. These include: 

• Addition of a lime silo and lime feed system to support complete nitriflcation 

• Enhancements to the existing basins to provxie step feed capabilities for process stability 
and to provide a small increase in capacity 

MBR pilot testing to confirm design parameters for modifications of the activated sludge 
basins 

Effluent Filtration 

The recommended pir.  includes pilot testing Fuzzy Filters to replace the existing mono-media 
sand effluent filters. Following pilot testing to confirm filter performance and design criteria, a 
new structure will be constructed to house the initial expansion of fuzzy filters as well as 
pumping facilities for filtration. Additional filter modules will be added to serve ultimate build-
out needs. Chemical feed facilities will also be added for coagulation. 

Dithifection 

Medium pressure UV disinfection will continueto be used at the plant. A second TJV 
disinfection channel will be constructed, followed by improvements to the existing channel to 
replace the Parshall flume with magnetic flow measurement and increase the capacity, of the 
channel to over 10 mgd. This change allows flow to be split evenly to the two disinfection 
channels under all conditions, but requires the addition of flow measurement upstream of 
disinfection. 

Effluent Ditcharge 

The recommended plan for effluent discharge involves continued use of the existing outfall to 
the Willamette River. No additional outfall capacity is required initially, or through ultimate 
build-out if peak flows remain under 16 mgd.. If additional capacity is required in the future, the 
City should evaluate options available to upsize the existing outfall. These options should be 
weighed against future regulatory and permitting issues associated with construction of a second 
outfall. The existing outfall could also be retrofitted with a diffuser in the.futhre to provide 
additional dilution if necessary to meet watef quality requirements. 

Sludge Thickening 

The recommended plan for sludge thickening involves continued use of the existing gravity belt 
thickeners for waste activated sludge (WAS) thickening and continued thickening of primary 
sludge in the primary clariflers. No improvements are tequited through ultimatr build-ouL 

SolkkStabilization 

The recommended plan includes constructing new anaerobic digesters and associated control 
features for solids stabilization. Initial construction is triggered by the primary darifler 
construction, and will include two anaerobic digesters, one digested sludge storage tank, and 
associated systems. A third anaerobic digester will be required for ultimate build-out. 

Wastewater WIPlan Amendment WiIsonvilIeWastewaterFadIityPIaz 

6/2/05 	 ' 	

, 	Page ES-li 

Page 49 

I 



S 	 . 

SolidiitDewaterthg and Storage 

The Draft Facility Plan recommended pilot testing several different technologies for digested 
sludge dewatering, constructing a new dewatering facility using the optimum treatment 
technology, and providing a new dewatered cake storage building with loadout facilities and odor 
controL This storage building would be sized to provide six months of onsite storage of 
dewatered biosolids, and would be constructed in two phases. 

The subsequent analysis included in Appendix F recommended that a minimal amount of 
dewatered sludge storage be constructed, and that Class A treatment technologies such as the 
Belt Dryer System (BDS) continue to be evaluated. While adding dewatering will significantly 
increase the flexibility in the City's biosolids management program, the local Class B land 
application program is not likely to be a long term solution for beneficial reuse of the City!s 
biosolids. Proposed regulatory changes may significantly increase the amount of land requited 
for Class B land application due to a shift in focus to agronomic phosphorus application rates. 
In the extretue, land application of Class B biosolids may be disallowed in the future. To prepare 
for these changes, the City should implement treatment plant improvements in a manner that 
facilitates moving to Class A treatment in the future. Drying systems such as the BDS can easily 
be added downstream of dewatering, producing a Class A product that maximizes the City's. 
flexibility for long-term beneficial reuse. 

Phasing and Implementation 
To address critical capacity and performance issues while maintaining manageable construction 
projects, recommended improvements are divided into three implementation phases. Table ES-
7 identifies the specific improvements induded in each phase. 

Table ES-7. Elements of Implementation Phases 

Phase I 

• Biosolids Management Plan is Headworks Expansion 

• Detailed Plant Odor Analysis • Biosolids Dewatering 

• Evaluation of Willamette River TMDL • Filtration Expansion 

• MBR filot Study • Lime Feed System 

• Dewateilng Pilot Study • Step Feed Improvements 

• Filtration Pilot Study • Primary Sludge Piping Improvements 

• Phase I Predesign • Temporary Dewatered Sludge Storage 

Phase2 

• Primary Treatment Improvements • New Anaerobic Digestion Facilities 

• Secondary Treatment Expansion .. liquid Biosolids Storage Tank 

• Disinfection Expansion • Permanent Dewatered Sludge Storage 

Phase 3 

• Headworks Expansion • Filtration Expansion 

• New Prlmary.Ctarifier • New Anaerobic Digester• 

• Secondary Treatment Conversion to MBR • Dewatering and Cake Storage Expansion 

Executive Summary 	 Wastewater Fackilin Amendment 	Wilsonville Wastewater Facility Plan 
October2004 	 6/2/05 	 PageES-18 

Page 50 



	

. 	 .. 

Figure ES-5 shows the schedule for implementation of improvements. This schedule is based 
on the low flow projections shown in Figure ES-I. The implementation schedule in the Draft 	 Y 
Facility Plan was originally produced based on approval of the Facility Plan in late 2002. 
Activities shown in purple illustrate the revised schedule for initial activities based on actual 
Facility Plan approval in 2004. 

While the ltecornmended Plan identified three phases of improvements, the actual timing of 
improvements needed in each unit process area is driven by a combination of the current unit 
process capacity and influent flow, ROD loading, and TSS loading. To help the City track 
influent wastewater characteristics and plan for required capacity expansions, a series of charts 
was prepared to illustrate the current and projected future, capacity of each unit process 
following the planned incremental expansions, and compare this capacity with projected BOD, 
TSS, or flow based on the range of growth projections evaluated. Figure ES-5 below illustrates 
one such capacity chart examining digestion capacity. Based on the capacity analysis discussed in 
Chapter 3, digestion capacity at Wilsonville is driven by maximum month wet weather TSS 
loading. Therefore,the capacity chart in Figure ES-5 compares the current capacity in maximum 
month wet weather TSS loading with future capacity after a series of digester expansions. The 
City can easily track actual maximum month wet weather TSS loading and determine when to 
begin planning and design of the next digester expansion. 

Digestion Improvements Implementation (TSS) 
[...]
Class A alternatives will require 
more maintenance and are more 
difficult to operate 

Implementation • • • Thermal drying would require 
an extensive marketing effort or the 
use ola fertilizer broker 

Communityl 
Environmental 

. Alternatives 2A and 28 have the 
most potential to produce odors 
during biosoilds storage at the plant 

Compatibility With 
site ) • Aerobic treatment requires large 

footprint 

Cost 
Class A alternatives are more 
Expensive, with thermal drying 
being by far the most expensive 
alternative. 

Total 

Worse Better 

Dewatering and Dewatered Biosolids Storage Alternatives 
Design Criteria 

Dewarering/Recycle Management Des,n Criteria 

Dewatering facilities are typically designed based on maximum-week solids loadings. Reliability, 
criteria established for this project stipulate that maximum-week conditions can be met with all 
units in service; whereas maximum-month conditions must be met with the largest unit Out of 
service. 

Daily and weekly throughput capacities depend on the number of hours that the dewatering 
units are operated each day or week. It is assumed that all dewatering facilities will be operated 
on a five day a week, eight hours a day schedule. This requires additional capacity and higher 
capital expenditures, but is the simplest operational strategy. 

Several factors influence the performance of dewatering processes: 

Wastewater FaciRi Amendment 	
WiISOCViIe Wastewater Facility Plan Chapter 5 —Alternatives Analysis. 

October2004 	 .. 	 Page 5-65 Page 78 



... 

• Digested solids charactetistic.s - aerobically digested solids are usually more difficult to 
dewater than anaerobically digested solids. Dewatenng aerobically digested solids typically 
requires more polymer to achieve the same cake solids concentration as anaerobically 
digested solids. The ratio of primary to secondary sludge also influences dewatering - 
secondary sludge is more difficult to déwater than primary sludge. 

• Temperature of solids - In genemi, the higher the temperature, the more effective the 
dewatering process. The temperatures of anaerobically digested solids are formally higher 
than aerobically digested solids. 

• Solids retention time (SRi) - long activated  sludge SRTs can be difficult to dewater. 

• Feed solids concentration - dilute feed sludges will require more conditioning and result in 
lower cake solids concentrations than thicker feed sludges. 

Since dewatering performance varies dramatically from plant to plant, pilot testing is 
recommended for developing accurate design criteria.. HOwever, typical performance of 
alternative processes can be used for evaluation. 

Filtrate/centrate streams fron dewatering processes typically contain very high concentrations 
of ammonia. Direct return of filtrate to the liquidstream treatmentprocess can significantly 
impact the secondary treatment capacity for nitrification. For planning purposes, it is assumed 
that all dewatering options will include 8 hours of filtrate/centrate storage. This allows the 
centrate to be stored during the normal déwatenng period and returned during the 
evening/night-time hours. 

Bioso/ids Storage Design Criteria 

Design criteria for liquid, dewatered cake, and dried biosolids storage facilities depend on the 
desired flexibility in the biosolids management program and the market for final disposal of the 
biosolids. The choice of solids stabilization, dewatering, and drying alternatives will dramatically 
affect the size and design of biosolids storage facilities. Forty hour/week dewatering operations 
will be assumed. For dried biosolids storage fadilties, it is assumed that thermal drying will 
operate three days per week, eight hours per day. 

DEQ indicates that a minimum of four months of storage must be provided, with six months 
preferred due to the lack of suitable winter storage sites This storage can be in a combination 
of.  forms (liquid, dewatered, and dried sludge). Because of this storage requirement, continued 
production of liquid biosolids only was not considered. The City has examined the concept of 
off-site biosolids storage, and concluded that it is not feasible. 

Projected flow and loadings for dewatering and dewatered sludge storage vary depending on the 
type of digestion selected. Table 5-52 shows digested biosolids flows and loadings based on 38 
percent volatile solids (VS) destruction (aerobic digesters) and 50. percent VS destruction 
(anaerobic digesters.  

Chapter 5—Alternatives Analysis 	Wastewater. F} 	' PIan Amendment 
WiISOOVIIe.WaSteWaI&FaCIIIty Plan 

October 2004 	
Page 79 	

Page 5-66 



.. . .. 	 .. 

Table 5-52. Digested Biosolids Flows.and Loads. 

38% VS destiuction (Aerobic digestion) 50% VS destruction (anaerobic digestlon 
Average Max. Month Max. Week :]Av7eragje Max. Month Max. 

 Week 
4.0mgd - Dnj Season 4.0 mgd- Dnj Season 
Flow gpm 49 F 52 1 	55 Flow gpm 1 	49 52 1 	55 
ISS lb/hr 1,036 1,213 1 	1,503 TSS lb/hr 1 	898 	- 1,051 1.302 
TSS % 4.2% . TSS % 1 	37% 

 torngd.WetSeason  
Flow 

4.Omgd-WetSèason

M1,244 

  

gpm 68 80 Flow gpm 59 68 80 
TSS lb/h  1,455 1,629 TSS lb/hr 1,078. 1 261 1,412 
TSS 	. % 4.2% . 155 : 	. 

7.0m9d-DtySeason   7.0m9d-DtySeason  
Flow gprn 86 	1 92 91 190w gpm 86 92 97 
TSS lb/hr 1,807 	. 2,115 2,621 ISS 	. 	.: lb/hr 1,568. 1,833 	. 2,271 
18$ % 4.2% TSS % ., 
7.0 mgd.- Wet Season 7.0 mgd . Wet Season 	. 
flow gpm .103 119 141 Flow gpm 103 119 141 
TSS lb/hr 2169 2,537 2,841 TSS lb/hr 1,880 2,199 2,462 
TSS % 4.2% 	. : TSS %. 3.6% .. •. 	 . 

The volume of dewatered cake produced depends on the type of dewatering/drymg selected 
Table 5-53 shows projected maximum month flows and loadmgs of dewatered cake or dried 
biôsolids . . . : 

Table 5-53 Maximum Month Wet Weather Dewatered Cake/Dried Blosolids Flows and Loads 

Condition.. Units 151/6 Cake .250% Cake . 	900/6 Cake 
40mgd  

Flow 	. Gpd 5,756 • .. . 	3,453. 
.. 	 : 959. 

TSS 	. : . Ib/d 7205  7,205 	. :7,205 
7.0 mpd . . . 	- .r 	•.:'. 

Flow  Gpd . 	10,039 
•. 	

6,023 .. 	1,673: 
18$ .• 	. 	. 	. Ib/d . 	12,566 . 	. 	12,566 	. 	.: 12,566 

Alternatives Considered 	 . . . . 

The following alternatives were evaluated for dewatering (D) and sludge stotage (S): 

o Alternative Dl - Rotary press dewatering 	 . 	 . 

o Alternative D2 - Centrifuge dewatering 	 . 	. 	. 	. 

o . Alternative D3 - Belt filter press dewatering 	 .. 

o Alternative SI - Keep all existing liquid biosolids storage; add cake storage 

WasteWater. FaciIj 	Amendment 	
Wilsonville Wastewater FacilIty Plan Chapter 5 -Alternatives Analysis. 

October2004 	 6/2/05 	
Page 5-67 

Page 80 



. 	 . 

o Alternative S2 - Cake storage for ultimate needs; limited liquid biosolids storage 

o Alternative S3 - Dtied/palletized biosolids storage 

Alternative DI - Rotaiypress dewarering 

The rotary press is a new technology for dewatering municipal solids, and is manufactured by 
Fournier (Black Lake, Quebec). The process is relatively simple. Figure 5-21 shows a multi-pass 
unit. Solids are fed to a rectangular channel, then rotated between two parallelxevolving screens. 
Rotation is slow compared to a centrifuge, typically less than 3 rpm. Filtrate is squeezed out to 
the sides of the screen and collected. Sludge. is increasingly dewatered as it travels around the 
circular channel. 

FIgure 5-21. Multi-Channel Rotary Press (courtesy of Fournier Industries website). 

Rotary presses provide optinial dewateting on sludges that have significant primary fractions, or 
significant fibrous material In order to determine the performance on Wilsonville's sludge, the 
manufacturer recommends first sending sludge samples for analysis, then conducting pilot 
testing. 

If liquid biosolids storage is available until 2015 (Storage Alternative 1), it may be possible to 
operate without redundant units. This would delay construction of additional rotary press units. 

Chapter 5 —AlternatIves Analysis 	Wastewater FjjPIan Amendment Wilsonvifle Wastewater Facility Plan 
October2004 	 6/2/05 	 Page5-68 

Page 81 



Facilities Required/Key Design Information 

Table 5-54 presents the equipment and facilities required for a rotary press dewatering process at 
nominal design flows of 4.0 and 7.0 mgd. Washwater flows were assumed to be negligible sincti 
the units are only washed once a day. Also, because the rotary press is. automated to adjust 
polymer dosage, the manufacturer claims that polymer use is less than for other comparable 
dewatering processes. 

Table 5-54. FacilitIes Required for Rotary Press Dewatering. 

Item Unit 
New Facilities 

at 4.0 mgd 
ADWF 

New Facilities 
at 7.0 mgd 

ADWF 
Rotary Presses Numberlchannels 1 ® 4 , 1 @ 4  
Filtrate EqualiaUon Tank Volume 23,000 gal 17,000 gal 
Filtrate Pumps Number/gpm 2 @ 15 1 ©15 
Polymer Feed System (mcluding pumps, mixing tanks, and mixees) Numberl(lb/hr) 2 @ 10 1 © 10 

Airernath'e D2 - Centrifuge Dewatethzg 

Centrifuge dewateting is the process of applying a centrifugal force to digested solids. 'Force is 
applied by rapidly spinning (1000 to 4000 rpm) digested solids, separating dewatered cake and 
clarified centrate, which is recycled back to the liquid treatment process. Centrate quality 
depends on the method of solids digestion and the solids capture rate of the dewatering process. 
Centrate quality can have significant impacts on liquid treatment processes. Centrifuge 
dewatering usually requires chemical conditioning prior to centrifugation, typically polymer 
and/or coagulant.  

Several types of centrifuges are commercially available including disk nozzle, imperforate basket, 
and solid bowl' Disk nozzle and imperforate basketcentrifuges are not capable is producing" 
acceptable cake solids concentrations for digested biosolids, and are not discussed further. 
Manufacturers of solid bowl centrifuges include Humboldt and Sharples. 

Centrifuge design is based on the solids feed rate, as rated capacity is specified by the 
manufacturer. Structural support is an:irnpottant design issue for centrifuges as well. Due to 
the high rotational speed of the units, the foundation for a centrifuge should be isolated from 
the rest of building. Noise levels are also a concern for centrifuges, with typical levels in the'' 
range of 89 to 90 dbA at a distance of 3 feet 5. Noise dampening is usually induded with 
centrifuge equipment, but noise abatement should also be addressed in the building design. 

Facilities Required/Key Design Information 

Table 5-$5 shows the facilities required for centrifuge dewatering at Wilsonville. Forty hour a 
week operation of dewatering equipment is assumed. For centrate equalization and pumping, 
the washwatet flowrate was assumed to be negligible. A polymer feed rate of 20 pounds 
polymer per dry ton.of solids at a polymer concentration of 0.1 percent by weight was assumed 
for the polymer feed system sizing. This is a conservative estimate of polymer dosage,' and 
actual dosage may be less depending on the type of digestion and other factors. Centrifuges 
would be housed in an endosed building with odor control 	, 

5 Design of Municipal Wastewater Treatment Plants, 4 1b ed. WEF Manual of Practice 8, 1998. 

Chapter 5 -Alternatives Analysis Wastewater Faciij 	Amendment 
, Wdsonvilte Wastewater Facility Plan 

October2004  
Page 82 	 Page 5-69 



Table 5-55. FacilitIes Required for Centrifuge Dewafering. 

Item 	 . Unit New FacUlties at 4.0 
mgd AOWF 

New Facilities at 1.0 
mgd ADWF 

centrifuges  Number! (lb/lw) 	. 2 @ 1,400 1 @1,400 
Centrate Equalization/storage 	 . Volume 23,000 gal 17,000 gal 

Centrate Pumps Number/gpm 2 @15 1 ©15 

Polymer Feed System (including pumps, mi)ing 
tanks, and mixers)  

Number/gpm 	. 2 @25 	. 

- 

- 	1 @25 

Alternative D3 - Bdt Filter Press Dewarethig 

Belt filter press (BFP) dewatering is performed by squeezing solids between two porous belts. 
Typically, solids are first allowed to drain by gravity, similar to a gravity belt thickener. The 
gravity zone is typically 2 to 4 in in length. Solids are then squeezed.with increasing pressure 
between two belts passing through a series of rollers. Pressures are typically 5 to 15 psi, and can 
be changed by adjusting belt tension Like the other alternatives, polymer and/or coagulant are 
used to condition the solids prior to dewatering. 

Belts require continuous washing diring normal operation, using potable or non-potable watet 
Washwater needs to be pressurized, and a booster pump would be required if the pressure in the 
plant's non-potable water loop is reduced to 60 psi in the future. A reduction in pressure is 
being considerçd as part of the 2002 Wilsônville WWTP Odor Control Improvements project 
The continuous wash increases the amount of filtrate to be handled, and requires splash curbs 
around the unit. 	 . 	. . 	 . 	. 

I 
BFPs are commercially available from several manufacturers, and can be purchased in belt 
widths from 0.5 to 33 meters in 0.5-meter increments. BFPs are sized by the hydraulic and/or 
solids loading to the unit. A maximum capacity of 50 gpm/meter was assumed.. 

Facilities Required/Key Design Information 
Table 5-56 shows the facilities and equipment required for a BFP process at nominal design 
conditions of 4.0 and 7.0 mgd. Forty hour a week operation of dewatering equipment is 
assumed. For filtrate equalization and pumping, a washwater flowrate of 60 gpm per 1.5-meter 
BFP was assumed. A polymer feed rate of 20 pounds polymer per dry ton of solids at a polymer 
concentration of 0.1 percent by weight was assumed for the polymer feed system sizing. This is 
a conservative estimate of polymer dosage, and actual dosage may be less depending on the type 
of digestion and other factors. Belt filter presses would be housed in an enclosed building with 
odor control. 

Table 5-56. Facilities Required for Belt Filter Press Dewatering 

Item 	 . Unit . 
New Facilities at 4.0 

mgd ADWF 
New Facilities at 7.0 

. mgd ADWF 

Belt Filter Presses 	. Number/width I @ 1.5 m 1 @ 1.5 rn 

Filtrate Equalization'. 	 . Volume 42,000 gal . 36,000 gal 

Filtrate Pumps Number/gpm :. 	2 @50 1 @50 

Polymer Feed System (including pumps, mixing tanks, 
and mixers) 

Number/gpm 2 @25 1 © 25 

Chapter5 —Alternatives Analysis 	Wastewater FITjPIan  Amendment 
Wilsonville WastewaterFaatity Plan 

October 2004 	. 	. 	 0 	 . 	 Page 5-70 
Page 83 



S 	 . 

Alrernath'e Si - Keep All Liquid Biosolids Storage, Add Cake Storage 

This alternative would give Wilsonville the flexibility to land apply dewatered cake or liquid 
biosolids. The most likely scenario is that liquid biosolids would be produced and applied 
during summer months, and dewatered cake would be produced and stored during winter 
months. Hauling and application of cake to an arid area (e.g. Eastern Oregon) is also possible. 
during the winter. 

Restrictions on biosolids hauling and application are as follows: 

• Land application slope requirements are eased - cake can be applied to slopes up .to 30 
percent, while liquid biosolids can only be applied to slopes up to 12 percent. 

• New hauling and spreading equipment for cake application would be required if this is not 
contracted out Alternately, a contract operation could be used for this service. 

• Hauling costs would be dramatically reduced if biosolids are applied at sites close to the 
plant, or biosolids could be hauled and applied to sites further away from the plant at a 
comparable cost 

• Oregon DEQ requires that cake be sampled and analyzed for pathogens before application 
if cake is stored for an extended period of time. Pathogen regrowth is an issue with cake 
storage. 

Facilities Required/Key Design Information 

Table 5-57 shows the equipment and facilities required for new cake storage facilities, keeping all 
exising liquid biosolids storage. The cake storage building would be a relatively tall building-
aproxunately 30 feet high - likely directly connected to or near the dewatering facilities to 